U

University of
Stavanger

Faculty of Science and Technology

MASTER'S THESIS

Study program/ Specialization:

Environmental Technology / Offshore
Environmental Engineering

Spring semester, 2012

Open

Writer:
Kangwen Shu

Faculty supervisor: Professor Torleiv Bilstad

External supervisor(s): Mr. Svein Olav Risvoll Stornes

Titel of thesis:

INTERNATIONAL OVERVIEW OF SEAWATER DESALINATION PLANT
BY REVERSE OSMOSIS TECHNOLOGY

Credits (ECTS): 30

Key words: Reverse Osmosis
Seawater Desalination

Pages: 87

+ enclosure: 6 pages + 1CD

Stavanger, 15/06/2012
Date/year

(Writer’s signature)




u

University of
Stavanger

INTERNATIONAL OVERVIEW OF SEAWATER DESALINATION PLANTS

BY REVERSE OSMOSIS TECHNOLOGY
[...]
é/ — Static mixer
Dual media Filters
AFDI 20 Tilters
rolowers | e

2:4%-

Backwash pumps
st pump

—

DWEERS
4

Filtered water tank

Y T oar
] I { Drain >
v

r H280
— Membranes 3rd siage
E nes -

Backwash tank

s ## Membranes 2nd stage
Alr blowers Limestone
2x .8] filters
g =
0O Membranes 4th stage 7
To client - 4 E train By
3 traing
3ODE mBJ - Ashkelon desalination plant
A Frocess diagram

Figure 4.1: The flow diagram of Ashkelon seawater desalination plant(Sauvet-Goichon 2007)

54



4.1.1.1 Seawater Intake and Pretreatment

There are five vertical pumps providing 35000 m®h seawater to the pretreatment process,
which contains two separate lines, each of 20 dual media gravity filters. Different kinds of
chemicals like ferric sulfate, sulfuric acid and polymer, are added and mixed through static
mixers before the water enters the gravity filtration process. Iron chloride is added to
coagulate colloids and other particles. Sulfuric acid is added to adjust pH (Kronenberg 2004).

The pretreatment consist two filtration stages. The first stage is two granulated media gravity
filters; the second stage is by MF. The first process works by passing the feed water through
quart sand and anthracite media inside each of the tanks where the velocity of filtration is 8
m/h. The second process consists of 6 Micronic filters as the final protection barrier of the
RO membranes (Lokiec and Kronenberg 2003).

4.1.1.2 Reverse Osmosis Plant

The reverse osmosis seawater desalination plant consists of 4 RO stages, an unusual design
made in order to satisfy the water quality requirements. Chloride concentration was required
to be less than 20 mg per liter, and the amount of Boron must not exceed 0.4 mg per liter. A
flow diagram is shown in Figure 4.2.

1ststage

— _ —_—

i . Fresh
—————» water

3rd stage Ath stace

DWEERS [|——=

= Drain

Figure 4.2: Flow diagram of RO membrane process of Ashkelon SWRO plant

1% stage
1% stage consisted of three different units, which at the time was quite unique and contained

high pressure pumps, energy recovery devices and membrane units; a design offering flexibly
and efficient. At the Ashkelon desalination plant this construction was the first time such a
design was used on a large scale. However, it is a conventional RO desalination system, 4
high pressure pumps are used to feed the filtered water to the membrane units, which contain
16 trains. An energy recovery device consists of 40 DWEERtm units which are used to
recover energy which in turn decreases net demand for power to the high-pressure pumps
(Gorenflo, Brusilovsky et al. 2007).

Some of the permeate go directly to the end user. The remaining part of the permeate from
the 1st stage will go to the 2" stage. The recovery of 1st stage is approximately 45%.
55



2" stage
The 2" stage contains 4 trains, operated at pH >10 in order to remove the Boron. Recovery of

this stage is 85%, and permeate has low concentration of Boron ions.

The 3" stage
In this stage, one train is used. The purpose is to remove Ca and Mg ions as much as possible,

operated at low pH which leads to a high concentration of Boron in the permeate. Therefore
this permeate is not mixed with permeate from 1% and 2" stage, must be treated by a 4™ stage
(Gorenflo, Brusilovsky et al. 2007).

The 4" stage
The fourth stage uses one train which is operated at a high pH level, similar to the 2" stage,

as the high pH level assists in the removal of Boron-as in the 2 stage. Most of the Boron be
now removed, and permeate is blended with the other permeates.

Film Tec membrane have been selected for the RO process. The total quantity of membrane:

25600 Film Tec (DOW) seawater type membranes, type SW30HRLE-400 (flow rate 7500
GPD, stabilized salt rejection 99.75%) are used for 1% stage (Brusilovsky and Faigon 2005).
The Specifications and dimensions of the Film Tec SW30HR LE-400 element are shown in
Figure 4.3.

15600 Film Tec (DOW) brackish water membranes are installed in 2™ stage, 3" stage and 4"
stage. 10400 BW30LE-440 membranes in 2" stage, 2600 BW30-400 membranes in 3" stage
and 2600 BW30LE-440 membranes in 4™ stage. The product information of BW30LE-440
and BW30-400 membranes is shown in APPENDIX 1.

56



Membrane Type:

Polyamide Thin-Film Composite
(TFC)

Maximum Operating Temperature:

113F (45C)

Maximum Operating Pressure:

1,200 psi (83 bar)

Maximum Pressure Drop:

13 psi (0.9 bar)

pH Range, Continuous Operation: 5 4 ke

pH Range, Short-Term Cleaning: 1-13% (30min)

Maximum Feed Silt Density Index: 5 SDI

Free Chlorine Tolerance: <0.1 ppm¥**

Permeate Flow Rate: 7,500 GPD (28 m3/day)*
Stabilized Salt Rejection: 99.75%

Minimum Salt Rejection: 99.6%

Stabilized Boron Rejection: 91%

Feed Spacer: 28 mil

3

"'\-\\

,f//J
Feed E [ Fiberglass Cuter Wrap

U-Cup Brine Seal

B DA

A4
B: 1
L T

() (
Y

J

CDIA

b

=

Brine

Product

Q.0" (1,016mm)
125" (29mm)
9" (201 mm)

Figure 4.3: Specifications and dimensions of the Film Tec SW30HR LE-400 element

4.1.1.3 Post-treatment

Usually a post treatment process is needed for the product water before it is sent to the end
user, in order to achieve the drinking water quality standards and to prevent corrosion of the
transport pipes. In the Ashkelon plant six limestone filters be installed to remineralise the
water, and to adjust alkalinity, hardness and pH.

57



4.1.2 Ashkelon SWRO Plant Data

Some key data is presented in Table 4.1.

Table 4.1: Key data of the Ashkelon SWRO plant (Sauvet-Goichon 2007)

Key data

Maximum total production capacity 110 million m%y

Government purchase agreement 100 million m*fy

Water price $0.527/m’

Project cost NIS 1000million('$ 212 million)

Plant footprint 75000 m? (300%200m)

Power plant Dedicated gas turbine---80MW capacity
Grid connection 161 kV overhead line

Maximum nominal electrical consumption < 3.9 kwh/m®

The quality of the product water is very important, it must cope with the potable water quality
standards in this area. The data show in the Table 4.2

Table 4.2: The water quality data of Ashkelon plant (Dreizin Yosef. 2006; Sauvet-Goichon

2007)

Water data

Feed seawater temperature 15-30°C

Feed seawater salinity 40679 ppm TDS

Product water before post treatment <80 ppm TDS
<20 ppm CI
<40 ppm Na
<0.4 ppm Boron

Product water after post treatment <300 ppm TDS

Product water pH 7.5-8.2

Product water Langlier Index 0-0.5

Product water turbidity <0.5NTU

58



4.2 Barcelona-Llobregat Desalination plant

Barcelona-Llobregat desalination plant was the largest seawater desalination plant in Europe
with a production of 200,000m*/d and one of the largest in the world. The desalination plant
is designed to produce approximately 20% of the total potable water demand for Barcelona’s
metropolitan area and will also improve the water quality (especially TDS) in Barcelona’s
southwest area.

4.2.1 Location

The RO plant is located at El Prat, an industrial area between Barcelona Harbour and
Llobregat mouth. This is not far from Barcelona airport and close to one of the waste water
treatment plants of Barcelona, Baix Llobregat WWTP (Miguel Angel SANZ., Carlos
MIGUEL. et al. 2011).

4.2.2 Plant Design

REMINERALIZATION 12 km PIPELINE TO
32 LIMESTONE FILTERS FONTSANTA RESERVOIR
{@1400)
o

10RO TRAINS 1% PASS
STORAGE TANK &

2 RO TRAINS 27° PASS -
. = e Sy
! : . P » — o
2 5 POTABLE WATER PUMPS
BRINE & EFFLUENTS DISCHARGE

20 SEACLEAN™ FILTERS

2 DENSADEG™
CLARIFIER
& THICKENER

-

12 FILTERED SEA
WATER PUMPS

TO LLOBREGAT
WWTP OUTFALL

WASTE WATER TANK SLUDGE DEWATERING
&STORAGE

R S CREENING

20 MEDIAZUR GH FILTERS 10 5eaDAF ™

-

\. 6 SEA WATER PUMPS

-~

-~

SEA WATER INTAKE
(2@ 1800)

Figure 4.4: Plant flow sheet of Barcelona-Llobregat desalination plant (Miguel Angel SANZ.,
Carlos MIGUEL. et al. 2011)
59




4.2.2.1 Pretreatment

The pretreatment contain three stages, as shown in Figure 4.5.

—b[ Screening H 10 SeaDAFTM H 20 MEDIAZUR GH FILTERS ]—
4——{ 20 SEACLEANTM FILTERS ]4—

Figure 4.5: The pretreatment process of Barcelona-Llobregat desalination plant

The first stage is clarification with 10 SeaDAF® flotators, 5 per line. SeaDAF™ (Figure 4.6)
is an air flotation system for seawater clarification. Its unique design allows the treatment of
very large volumes of water. It is adapted to the clarification of seawater presenting
occasional peaks in suspended solids and algal bloom.

Coagulant

Eh‘lue%

Coagulation tanks Flocculation tanks

Figure 4.6: The SeaDAF™ process (environnement---Degremont 2011)

The seawater will pass through four automatic 3 mm sieves, after disinfection, chlorine
dioxide, hypochlorite or potassium permanganate. the water enters the SeaDAF™ process
which contain two coagulation chambers, each of 250 m* and 10 floaters, 78m? in size.

Then the clarified water enters three consecutive filtration stages. the first filtration stage
composed of two lines in parallel with 10 Mediazur® filters (Degrémont’s Mediazur type),
totally using twenty opened gravity double-layered filters with a uniform surface of 155 m?
with two different types of filter beds. The upper one is made up of a coarser, low density
material which retains most particles. The lower filter bed is finer and dense.

60



The second filtration stage have 20 SeaClean® dual media pressurized filters (Degrémont’s
FH type), divided in two lines. The unitary surface is 66 m2, one of the largest in the World
for pressurized filters.

The third and last filtration stage is carried out using 18 cartridge filters with 360 cartridges
of 5 um each that provide reverse osmosis protection (medioambiente 2008).

4.2.2.2 Reverse Osmosis Process

The RO plant is composed of two pass stages as follow:

1% pass contain 10 trains of 240 pressure vessels with 7 elements inside, a hybrid design be
used in here with two types of membranes, SWC4+ and SWC5 of Hydranautics. The
recovery rate is 45% (Miguel Angel SANZ 2008). The information of SWC4+ and SWC5
membrane is shown in APPENDIX 2.

2" pass contain 4 trains of 48 pressure vessels with 7 elements (ESPAB) inside, the recovery
rate is 85%. The trains have two stages (36 pressure vessels in the 1 stage and 12 in the 2").

4.2.3 Parameters of Treated Water

The quality of treated water achieved the expected target values shown in Figure 4.7-4.13
(Miguel Angel SANZ., Carlos MIGUEL. et al. 2011):

Conductivity pH
900 8,90
800 8,70 + -
700 sty {
& 500 s
E; 50 tf | Pqii‘ ; L& 8,30 i
% 400 i *
2 300 s f o
£ ( 7,90
200
100 £10
T T T T T T T T 7,50
Figure 4.7: Potable water conductivity Figure 4.8: Potable water pH
Turbidity LSl

200

- - —=1 | |om b b bl

a | 0,200
100 = ] - k

?
) T
'

L P, | |

0.20
000

NTU

080

080

1

108 2 ! 50 X o Z-e0 o 81 5
RN R, HERD: (e N R0 el 2R 01040 L oo ®Bo0 os03 N B05-1

Figure 4.9: Potable water turbidity Figure 4.10: Potable water LSI
61



Alkalinity

mg Caco

Calcium
100,0 .
90,0 23,0 *
' 3
B ﬂ' v? 26,0 1 I 1 ¥
v
o0 L , I g .
00 L1 - — ‘ 14 I i
: g [ . 22,0 4 ? &
2. L - 14 !
it < | o 1\ 20,0 .
‘
e el I t Tolls i
i i
500 i 13t 1 f !
16,0 — T
250 140
100 o
00
010HD 02030 0HG0 W60 28080 2800 ZRCD BN 25041 100
oo 020310 oS0 Toen pe=Ru=n u) B0 ren 25021 26M-1

Figure 4.11: Potable water alkalinity Figure 4.12: Calcium in potable water

mg/l Boron

1,500

1400
1,300
1,200

1,100 3
-
1,000 E 3 2

0,900 L .L '- .‘ - .. )o .T.I

b g B
0,800 & -

0,700 4= -
0,600

0,500 - - . — : : :
oHI+0 02-03 10 010510 30-06-10 280810 21010 7-2-10 25021 26041

Figure 4.13: Boron in potable water

62



4.3 Uminonakamichi Nata seawater desalination plant

The Uminonakamichi Nata sea water desalination project is a part of the Fukuoka Wide Area
Water Supply Improvement Project, also known as Fukuoka seawater desalination plant. The
daily production capacity of this plant is 50,000 m*. The total project cost including the
convey pipe is 40.8 billion yen.

4.3.1 Background of the project

The preparation and construction of the desalination plant have lasted approximately 10 years
(from 1996 to 2005). Table 4.3 shows the main events.

Table 4.3: Background of the Uminonakamichi Nata sea water desalination project (Fukuoka
District Waterworks Agency. 2007)

Year Events

1996 An exploratory committee on the sea water desalination project was
established in the Fukuoka urban areas.

1997 The Fukuoka Wide Area Water Supply Improvement Plan was
established.

1998 The Sea Water Desalination Project was approved.

1999 An open-type technical proposal evaluating method was adopted for

the construction of plan facilities and water intake system;
Acquisition of the plant facilities building site and Aqueduct pipe

laying.

2000 Contract for the construction of plant facilities and the water intake
system was signed; Piling, water intake well construction, start of
shaft construction; Verification test facility construction (Nata fishery
harbor); Aqueduct pipe laying; Ceremony to pray for safety.

2001-2004 Plant facilities construction; Water intake system installation;
Construction of the Tatara facility complex; Discharge facilities
construction; Overall adjustment, trial ran

2005 Service commenced and official name and common name were
determined

63



4.3.2 Plant Design

The Uminonakamichi Nata Seawater Desalination Plant produces maximum 50,000 m® per
day of freshwater from approximately 103,000 m* per day of seawater, leaving 53,000 m* per
day of concentrated seawater. The desalination process main contains seawater intake system,
pretreatment, RO process and post-treatment. The flow diagram is shown in Figure 4.14.

Pealtorn Wheel

ll]'scha,rge Effluent from Municipal Sewage Treatment Flant ﬁ

Figure 4.14: The flow diagram of the Uminonakamichi Nata desalination plant
(SHIMOKAWA 2008)

4.3.2.1 Seawater Intake System

The intake system of Uminonakamichi Nata desalination plant was called as an open sea
water osmosis intake system, a natural sand filtration method was used in this system to collect
clear seawater of four or less in the SDI value, as shown in the Figure 4.15.

Water intake pipes which have tiny holes are installed at the bottom of the sea underground,
and the clear seawater will flow into the intake pipe, for the water level of intake tank is
lower than the sea level, the water flow rate is very slow approximately 6m/day. There are no
protruding structures in the sea, so it does not have a harmful impact on the surrounding
environment (Fukuoka District Waterworks Agency. 2007).

64



20,000m2

Figure4.15: The open se atér osmosis intake system (SHIMOKAWA 2008)

4.3.2.2 Pre-treatment

There is a unique method for per-treatment process — UF membrane preprocessing, this is the
first time that UF membrane is used in Japan instead of the sand filtration. The clear seawater
is pumped to 12 UF membrane units by six intake pumps. Compared with the conventional
dual media filter, the advantages of UF membrane are:

Perfect removal of turbidity

Consistent low SDI

Easy operation

Easy maintenance

The frequency of cleaning is decreased

YV VVY

3060 Nitto Denko Corporation UF membranes, type RS50-S8, arranged in 3 membranes per
pressure vessel. RS50-S8 is a back-washable spiral wound element.

4.3.2.3 Reverse Osmosis Process

The RO plant contains high-pressure RO stage and low-pressure RO stage, it is composed of
five lines, each line has maximum capacity of 10000m3/d.

The high-pressure RO stage

Each line consists of high-pressure pump, cartridge filter, high-pressure RO membrane unit
and an energy recovery device. The seawater filtrated by UF membrane flows into the 50 um
cartridge filter which act as final safety barrier for RO membranes by high-pressure pump,
then seawater is converted to freshwater by the RO membrane of the hollow fiber type, a part
of fresh water flows directly into the product water intake, the rear fresh water is sent as feed
to the low-pressure RO stage.

65



Toyobo Co., Ltd. is supplying the high-pressure hollow fiber type reverse osmosis membrane
modules to the Fukuoka seawater desalination plant. 2100 elements, type HB10255FI, are
[...]
Spodﬂwﬁun $ 250X 150X 14.3m%min X 54m S-inchi slomenrt $300X 250 138 imin> 40m 823rm*'/Hr. 5Gxm § 300350 X 13.3m%minX B.24MPa| ¢ 200X B00 X5 5mitimin X 8. 4MPa 10-inch alement
Bleciric machinery 170kw —_ 132kw — 2450kw {Energy recovery 618.7kw) —
Mumber 6 (including 1 spare unit) 12 ﬁ":muﬁ'# ﬁg’m"ﬂ 5 5 5 5 5
B0 ® ® | ® | @ @ @)
Equipmentname | Lo e R | i nit | Low-pressure RO pumping unit | Low-pressure RO unit | Prductwaterrensmissinpunp | Discharge pump
EWBMYTe | st miann sobom | e | M omsermom e | Spiraltype | S o e | S e
Mteriel TowerHF, Filler/polypropylene | SCS13/SCS13 SC813/5CS13 Polyamide 5CS13/8C513 SCS10/SCS10
Specification 3 3540xHMS0, Flar halght 4000H  $200X200X6.7m¥min X69m | $250X25DXE5mminX1.55MPa 8-Inch slement & 200200 X 7.53mAmin X 45m & 250 X 2003 10mmin X 30m
Elactric machinery — 11kw 240kw (inverter) - 75kw 75kw (inverter)
Number 2 5 {including 1 spare unit) 5 5 8 @including 1 for spare} | 5 (including 1 spare unit)
¥ Pump materlal - Casing/impellar Energy recovery system Body/Maln shait
e A B = D E F
Equipment hame | Water intake well HE Thambsne Suck-back tank | Lowpressure HO | progyct water tank | Discharge tank
Equipment type Rectangle Rectangle Rectangle Rectangle Rectangle Rectangle
Material RG/Anticomosion coating | RC/Anticorrosion coating | RC/Anticorrosion coating | RC/Anticorosion coating | RC/Anticorresion coating | RG/Anticorresion coating
Igmfne (portong " | 65X5.35=347m(¥%1) 126X 2.25=283m® 167X 1.3=217Tm{(3%2) 268%1.2=321ms 504 X 7.79=23826m* 123X 3.3=405m?
(LH~=HWL) | Volume | 347m*X2tanks=694m? | 283MSX2tanks=566m3 | 217TmX 2tanks=434m* | 321meX2anks=642m* | 3926m®X2tanks=7852m? | 405m?X 2anks=810m?

*1: The height of a tank should be LWL - high tide lavel.

“2: The height of a tank should ba LWL - overflow level.

Figure 4.16: (b) The conceptual diagram of the Uminonakamichi Nata seawater desalination plant (Fukuoka District Waterworks Agency. 2007)

69




4.4 Fujairah SWRO Desalination Plant

Fujairah SWRO desalination plant is part of the Fujairah power and desalination plant, which
is a hybrid plant with a production capacity of 454,000 m® per day, 283,500 m® per day from
5 MSF units coupled with the power plant and 170,500 m® per day from the SWRO
desalination plant.

4.4.1 Location

The plant is located next to the Qidfa Power Station 5 kilometers south of Khor Fakkan and
20 kilometers north of the city of Fujairah in the United Arab Emirates. Figure 4.17 shows the
site of this plant on the Gulf of Oman just before the Hormuz strait. Most of product water
will be pumped back to Abu Dhabi Emirate and mainly to the Al-Ayn area to be used there
for irrigation purpose (Sanza, Bonnélyea et al. 2007).

BAHRAIN IRAN
Ra's al
Khaymah,
Umm al Qaywayn. = o thern Emirates
r : st ‘Ajman,
QATAR Dubai®* Sharjah +Al Fujayrah

ABU DHABI*
- Al ‘Ayn*
Ar Ruways
Emirate of Abu Dhabi L
- - boundar
SAUDI ARABIA -

Qutof

OMAN

(b} 50 100 km

1] 50 100 mi

Figure 4.17: the site of Fujairah SWRO desalination plant (Sanza, Bonnélyea et al. 2007)

4.4.2 Plant design

Intake system
The seawater intake system is located at 380 m from the seashore at 6 m above the seabed

and 10 m below the surface. One of the three intake structures is used for the RO plant, and
others serve the MSF plants and power stations at the same time, in order to avoid on the RO
line the continuous chlorination used on all the other.

70



Pretreatment system

An automatic dosing system ensures that sulphuric acid, ferric chloride and polymer, are
dosed proportionally to the incoming flow but the dose set points are set manually in relation
to the monitored seawater quality. This system able to dose up to 25 mg/L H2S04, 5 mg/L
FeCl3 and 1.5 mg/L polymer. These chemicals are mixed with the seawater in two static
mixers and two coagulation tanks.

There are 2 lines of 7 gravity dual-media filters with 8.5 to 9.5 m/h working rate, each filter
being capable of handing up to 1500 m*/h of seawater. The filters are also run automatically
with backwashing initiated either on time or pressure drop. The backwash procedure is
Degrémont standard air scour followed by water rinsing with at a water flow rate such as to
reclassify the media by expanding both media within. Such a precise control of the expansion
requires (Sanza, Bonnélyea et al. 2007):

* The right selection of the material of the 2 media (grain size and apparent density against
seawater).

» The capability to vary the backwash flow rate with temperature to compensate for the
associated change in seawater viscosity.

17+1 SW R.QO.Trains
14 Dual Media L ol Recovery 43%
i 5 Filtered Filters
Filters e
y W.Pumps . 18 Turbo Pumps 10.8660 m3/d ea;:_h__w_
| J =
I B
=
2 SeaW. Reject -
WA Total Recovery 41% 8 BWR.0.Trains
Sea water ' Recovery 90%
40.000mg/| T 16.800 m3/d each
2235 °C
Sea Water Treated — "
Open Intake 2 Treated oo ks
W.Pumps ; 9 HP Pumps
Treated water i‘l TDS<180mg/l
to blend @ i
WIMSF water 170.500 m3/d

Figure 4.18: Flow diagram of Fujairah SWRO desalination plant (Sanza, Bonnélyea et al.
2007)

Then 2 lines of 9 cartridge filters with 360 cartridges of 5 microns each one are installed
behind the dual-media filters.

RO process system
Double-pass systems are used to reduce the salinity of the product water of the SWRO plant
to be less than 180 mg/L.

71



1st pass: 17 + 1 trains, each one with 136 PV x 7 elements SWC3 Hydranautics membranes
with a recovery rate of 43%. The SWC3 membranes are manufactured by Nitto Denko
Corporation. Figure 4.19 shows the specifications of the membrane.

2nd pass: 8 trains, each one with 73 PV x 7 elements ESPA1 Hydranautics low energy
membranes with a recovery rate of 90%. The trains have two stages (50 PV in the 1st stage
and 23 in the 2nd). 20% approximately of 1% pass permeate flow is by-passed to be blended
with the 2nd pass permeate flow ensuring a blended water with less than 180 mg/L of TDS.
The brine produced by the 2nd stage being of a much lower salinity than the seawater (4-5

g/L against 38.5 g/L), it is recycled in front of the first pass (Sanza, Bonnélyea et al. 2007).

Membrane Element

SWC3

Performance: Permeate Flow: 5,900 gpd (22.3 m%/d)
Salt Rejection:
nominal: 99.6 %
Type Configuration: Spiral Wound
Membrane Polymer: Composite Polyamide
Nominal Membrane Area: 370

Application Data

Maximum Applied Pressure:

1200 psig (8.27 MPa)

Maximum Chlorine Concentration: < 0.1 PPM
Maximum Operating Temperature: 113 °F (45 °C)
Feedwater pH Range: 3.0-10.0
Maximum Feedwater Turbidity: 1.0 NTU
Maximum Feedwater SDI (15 mins): 5.0

Maximum Feed Flow:

Minimum Ratio of Concentrate to
Permeate Flow for any Element:

Maximum Pressure Drop for Each Element:

75 GPM (17.0 m*/h)

5:1
10 psi

Test Conditions

The stated performance is initial (data taken after 30 minutes of operation), based on the following conditions:

32,000 ppm NaCl

800 psi (5.5 MPa) Applied Pressure
77 °F (25 °C) Operating Temperature
10% Permeate Recovery

6.5 -7.0 pH Range

Core tube ID =1.125" (28.6 mm)

=
CONCENTRATE

[ A, inches (mm) | B,inches (mm) | C,inches (mm) | Weight, Ibs. (kg) |

[ 400 (i016) | 7.95 (2019) | 150

[ 36 (164) |

Notice: Permeate flow for individual elements may vary + or - 15 percent. All membrane elements are supplied with a brine seal, interconnector, and o-rings. Elements
are vacuum sealed in a polyethylene bag containing less than 1.0% sodium meta-bisulfite solution, and then packaged in a cardboard box

Figure4.19: The specifications of SWC3 Hydranautics membrane (Nitto Denko Corporation

2012)

72



4.4.3 Energy Consumption

Calder Pelton turbines with a power recovery rate over 88-89% were been selected as the
energy recovery devices of this SWRO plant, however, if the incoming pressure changes in a
range of more than 3 to 5 bar, the recovery efficiency will decrease markedly.

Consumption of the complete RO system is approximately 3.8 kWh/m3 (less than 3.0
kWh/m3 in the first pass) while overall consumption (including pre-treatment, air
conditioning, treated water pumping, etc.) is close to 4.5 kWh/ma3.

4.4.4 Operational Results

The results of the plant are better than the expected and the performance guaranties of the
treated water have been achieved both in quantity and quality. The main results are shown in
Table.4.6.

Table 4.6: The operational results of Fujairah SWRO desalination plant (Sanza, Bonnélyea et
al. 2007)

Projected Guaranty Results
Seawater
SDI, %min <20 10 - >50
TDS, mg/l 40,000 38000-38500
Temperature, °C 22-35 22-35
Turbidity, NTU 0.5-1.3 0.7-2.0
Pretreatment water
pH 6.5-7.2 6.7-7.1
SDI, %min < 3.5 (95%ile) <5 (100%ile) 3.6 (90%ile)
2.7 (average)
Turbidity, NTU 0.06-0.2 0.08-0.2
Permeate TDS
RO 1% pass, mg/I < 650 370-480
RO 2" pass, mg/I <50 10-30
Blended water, mg/I <165 <180 75-120
Energy consumption
Total plant, KWh/m3 4.9 <53 4.4-4.6
RO 1% pass, kWh/m3 2.9-3.0
RO 1% and 2" pass, kWh/m3 3.7-3.9

73



4.5 Perth seawater desalination plant

The Perth Seawater Desalination Plant (PSDP) was the first large-scale desalination plant to
provide drinking water for public consumption in Australia, it located at Kwinana, 30
kilometers south of Perth, Western Austral. It was completed in late 2006 and was built with a
total project cost of $387 million.

The daily water production capacity of the plant is 130,000 cubic meters. The plant delivers
water to the Integrated Water Supply System (IWSS) that serves a population of more than
1.7 million people in Perth and parts of the South West, and the PSDP providing 17 per cent
of the Perth’s supply needs (CRISP 2009).

4.5.1 Plant Design

12 SW R.O.Trains
14. Sariidoe Recovery 45%
6 Sea W. Filters
Pumps 24 Mediazur 13.350 m3/d each
Filters 6 HP Pumps
>
12
Open Booste 12 x 16 PX220
Intake Sludge Pumps ERI -PX
Treatment e
i Densadeg Reject to
1 Cockburn Sojind
Sea water » Total Recovery >42.6%
36.500mgll Sludge Ll
1426 °C Dewatering el ‘
Treated Remineralization : 6 BR_O_Tris
4 Treated W.Tank Flushing 6 HP
W.Pumps Tank Recovery 90% Pumps
Br <0.1mg/l 22.000 m3/d each
13 Km
TDS<200mg/l

Figure 4.20: Perth seawater desalination plant process diagram (CRISP 2009)

Intake system and pre-treatment processes

Seawater with a salinity of 35,000mg/l to 37,000mg/l at 14°C to 26°C in nearby Cockburn
Sound is drawn into the plant through screens, intake screening at the intake structure
consists of course barred screens offshore and automatically cleaned travelling band screens
onshore. there are six supply pumps in the PSDP seawater forwarding pumping station.

The PSDP pre-treatment process is a conventional process (addition of chemicals and
filtration processes), The treatment line dosing includes pH adjustment using sulphuric acid,
disinfection using sodium hypochlorite, coagulation using ferric sulphate and a coagulant aid,
and dechlorination using sodium bisulfite. Filtration is performed by 24 pressurised dual
media filters using anthracite and sand as filter media, and 14 cartridge filters with pore size
of less than 5 micron are used to protect the RO membrane elements (TONY ROSS. and
ADAM HARVEY. 2008).

74



Reverse 0smosis processes

Perth Seawater Desalination Plant (PSDP) uses a two-pass reverse osmosis process. The first
pass has twelve seawater reverse osmosis (SWRO) trains, each with a production capacity of
13,350 cubic meters per day (m3/d) or a total of 160,000 m3/d. Each train uses 1,134
Filmtec™ model SW30HR-LE400 membrane elements housed in Protec™ 7M side-port
pressure vessels. The Filmtec SW30HR LE-400 element is supplied by the Dow Chemical
Company, Figure 4.21 shows the specifications and dimensions.

T S — ?%I:}g}mide Thin-Film Composite
Maximum Operating Temperature: 113F (45C)
Maximum Operating Pressure: 1,200 psi (83 bar)
Maximum Pressure Drop: 13 psi (0.9 bar)
pH Range, Continuous Operation: o 1 Bt
pH Range, Short-Term Cleaning: 1-13%* (30min)
Maximum Feed Silt Density Index: 5 5DI
Free Chlorine Tolerance: <0.1 ppm**
Permeate Flow Rate: 7,500 GPD (28 m3/day)*
Stabilized Salt Rejection: 99.75%
Minimum Salt Rejection: 99.6%
Stabilized Boron Rejection: 91%
Feed Spacer: 28 mil
| A
I 7 () (

S0 / v ¢ DIA
\ |
3 _ 1 /o - ?
Foad Fiberglass Cuter Wrap
U-Cup Brine Seal EndCapl prinel | Product

A: 40.0" (1,016mm)
B: 1.125" {29mm)
C: 7.9" (201 mm)

Figure 4.21: Specifications and dimensions of the Filmtec SW30HR LE-400 element

The RO trains are fed with six Weir split-case centrifugal HP pumps, each with a capacity of
1,144 cubic meters per hour(m3/hr) at 620 meters (m) of differential head, driven by 2,600
kilowatt (kW) motors. The best efficiency point of these pumps is approximately 86%. The
recovery rates of first pass about 45%.

75



The concentrated stream from the first-pass RO modules is fed to twelve arrays of sixteen
®ERI model PX-220 energy recovery devices, each array with a capacity of 800 kL/h, where
the pressure is transferred to an equal volume of seawater. This pressure is boosted by about 5%
and circulated into the RO modules by twelve Union® vertical booster pumps, each with a
capacity of 661 kL/h at 39 m of differential head, driven by 112 kW motors controlled by
VFDs (CRISP 2009).

The salinity of product water from first-pass RO system ranges from 150 to 300 mg/L, in
order to further reduce the total dissolved solids (TDS) of product water to 10 to 50 mg/L,
and reduce bromide concentration to 0.1 mg/L, the permeate from first-pass is fed to a second
pass RO system consisting of six low-pressure 'brackish water' reverse osmosis (BWRO)
trains, in the second pass, a brine conversion two stage system is used to increase the
recovery rate, brine water from the first stage is further extracted in the second stage, this
system giving a recovery of 90% (Miguel Angel Sanz 2007).

Post-treatment and Potabilisation

Post-treatment chemicals include hydrated lime, gaseous chlorine and carbon dioxide. The
potabilisation treatments includes remineralisation using CO2 injection and lime (saturated
lime water), and injection of fluoride and chlorine to meet the Water Corporation
requirements.

Before product water is pumped to the fresh water reservoir that is 13 Km away from the
PSDP plant and supplies the city of Perth with drinking water, it flows through a four-hour
buffer tank.

4.5.2 Energy Consumption and Energy Recovery Devices

The PDSP is the largest facility of its kind in the world to be carbon neutral, powered by
renewable energy. The plant buys its power from electricity generated by the Emu Downs
Wind Farm, located 200 kilometers north of Perth. The 83 megawatt wind farm consists of 48
wind turbines and contributes over 272 giga-watt-hours (GWhr) per year into the grid, fully
offsetting the Perth SWRO Plant’s estimated electrical requirement of 180 GWhr per year (G.
Crisp and M. Rhodes 2007).

In the first-pass, twelve arrays of sixteen ®ERI model PX-220 energy recovery devices are
adopted, as illustrated in Figure 4.22, a rotor, moving between the high-pressure and low
low-pressure stream, removes the brine and replaces it with seawater. Pressure transfers
directly from the high-pressure reject stream to a feed stream with no intervening piston in
the flow path. The rotor spins freely, driven by the flow at a rotation rate proportional to the
flow rate, so feed flow rates must be limited to avoid excess rotor speed. However, unlimited
capacity is achieved by arraying multiple devices in parallel (Miguel Angel Sanz 2007).

76



HIGH P, ~tramN1 | E

PRESSURE MEMBRANES
PUMP T

BOOSTER
/'\ PUMP

pressure to ARRAY

5 other trains

low
pressure to
11 other trains

Figure 4.22: Schematic diagram of first-pass SWRO process with energy recovery device (G.
Crisp and M. Rhodes 2007)

A total energy transfer efficiency of up to 98% is possible, and efficiency is nearly constant

over a wide range of flow and pressure variations, the estimated total energy consumption for
the plant was 3.2-3.5 kWh/m®

77



CHAPTER 5
DISCUSSION AND CONCLUSIONS

5.1 Discussion

This research work was aimed at considering reverse osmosis as one of the various method of
technologies used in seawater desalination. The paper seeks to take a closer look at this